

The Ministry of Labour, Health and Social Affairs of Georgia
State Agency for Regulation of Medical Activity

Model List of Essential Drugs of Georgia
(Based on WHO Recommendations)

DP

Pharmaceutical Activity Department

Tbilisi
2007

<i>Drug Name concentration</i>	<i>Administration route, dose, form and</i>
.	
1. ANAESTHETICS	
1.1 General anesthetics	
Halothane	- Inhalation.
Ketamine	- injection, 50mg/ml 10 ml vial
Thiopental	- powder for injection, 1,0g vial
Oxygen	- Inhalation (medicinal gas).
Nitrous oxide	- Inhalation.
1.2 Local anesthetics	
Lidocaine	-injection, 1%-2% vial -local, 2%-4%
Lidocaine + epinephrine	-injection, 1%-2% + epinephrine 1:200.000 vial
Bupivacaine	-injection, 0.25%, 0.5% (hydrochloride) vial
1.3 Preoperative drugs	
Atropine	-injection, (sulfate) 1mg/ml 1ml amp
Promethazine	-elixir/syrup, 5mg/5ml (hydrochloride)
Diazepam	-injection, 5mg/ml 2ml amp
Morphine	-injection, 10mg/ml 1ml amp (hydrochloride or sulfate)
Additional means	
Fentanyl	-injection, 50 microgram/ml 1ml amp
2 ANALGESICS, ANTIPYRETICS, NON-STEROIDAL ANTI-INFLAMMATORY MEDICINES (NSAIDs), MEDICINES USED TO TREAT GOUT AND DISEASE MODIFYING AGENTS IN RHEUMATOID DISORDERS (DMARDs)	
2.1 Nonnarcotic analgesics	
Acetylsalicylic acid	-tablet, 100mg, 500mg
Allopurinol	-tablet, 100mg
Indometacin	-caps an tablet, 25mg
Paracetamol	-tablet, 100mg, 500mg -syrup, 125mg/5ml -suppository, 100mg
Ibuprofen	-tablet, 200mg, 400 mg
Drugs modifying rheumatic diseases (DMARDs)	
Sulfasalazine	-tablet, 500mg
Methotrexate	-tablet, 2,5mg
2.2 Narcotic (opioid) analgesics	
Morphine	-injection, 10mg/ml 1ml amp (hydrochloride or sulfate)
3. ANTIALLERGICS AND MEDICINES USED IN ANAPHYLAXIS	
Dexamethasone	-tablet, 500mkg, 4mg -injection, 4mg/ml 1ml amp (phosphate)
Epinephrine (adrenaline)	-injection, 1mg/1ml amp (hydrochloride)
Prednisolone	-tablet, 5mg -injection, 20mg/ml 1ml amp
Chlorphenamine	-(hydrogen maleate) injection, 10mg 1ml amp -tablet, 4mg

4. ANTIDOTES AND OTHER SUBSTANCES USED IN POISONINGS

4.1 General

Charcoal, activated -powder

4.2 Specific

Atropine -injection, 1mg 1ml amp (sulfate)
 Deferoxamine -powder for injection, 500mg (mezylate) vial
 Dimercaprol - Injection in oil, 50mg/ml 2ml amp
 Methionine -tablet, 250mg (racemate)
 Naloxone -injection, 400mkg (hydrochloride) 1ml amp
 Methylthioninium chloride -injection, 10mg/ml 10ml amp
 Penicillamine - tablet, 250mg
 Sodium calcium edetate -injection, 200mg/ml 5ml amp
 Sodium nitrite -injection, 30mg/ml 10ml amp
 Sodium thiosulfate -injection, 250mg/ml 50ml amp
 Acetylcysteine -injection, 200mg/ml 10ml amp
 Potassium ferric hexacyanoferrate (II)·2H₂O (Prussian blue) -powder for oral use
 Pralidoxime mesylate -injection, 200mg/ml 5ml amp
 Flumazenil -injection, 100mkg/ml 5ml amp

5 ANTIEPILEPTICS

Carbamazepine - scored tablet, 100mg, 200mg
 Ethosuximide -caps an tablet, 250mg
 -syrup, 250mg/5ml
 Phenobarbital -tablet, 15-100mg
 -elixir, 15mg/5ml
 Phenytoin -caps and tablet, 25mg
 - injection, 50mg/ml 5 ml amp
 Diazepam -injection, 5mg/ml 2ml amp
 Valproic acid - enteric-coated tablet, 200mg, 500mg

additional drugs

Clonazepam -coated tablet, 0,5mg

6. ANTI-INFECTIVE MEDICINES

6.1. Anthelminthics

6.1.1. Intestinal anthelminthics

Mebendazole - chewable tablet, 100mg, 500mg
 Niclosamide - chewable tablet, 500mg
 Pyrantel - chewable tablet, 250mg
 -oral suspension, 50mg/ml (embonate)
 Praziquantel -tablet, 600mg
 Ivermectin -coated tablet, 3mg, 6mg

6.1.2. Specific anthelminthics

Albendazole - chewable tablet, 200mg

6.2. Antibacterials

6.2.1. Penicillines

Amoxicillin -caps an tablet, 250mg, 500mg
 -powder, oral suspension, 125mg/5ml
 Ampicillin -tablet, 500mg
 -powder, injection, 500mg vial
 Benzathine benzylpenicillin -powder for injection: 1.44 g benzylpenicillin (= 2.4 million IU) in 5-ml vial.

Benzylpenicillin	- Powder for injection: 600 mg (= 1 million IU); 3 g (= 5 million IU) (sodium or potassium salt) in vial.
Phenoxymethylpenicillin	-tablet, 250mg (potassium salt)
Procaine benzylpenicillin	-powder for oral suspension, 250mg/5ml-Si -powder for injection, 1g (=1 million IU) 3g (=3 million IU)
<i>with restricted indications</i>	
Amoxicillin + clavulanic acid	-tablet, 500mg + 125mg
Cefuroxime	-powder for injection, 250mg, 250mg and 1.5g vial
Ceftriaxone	-powder for injection, 250mg, 500mg or 1g vial
6.2.2. Other antibacterials	
Gentamicin	-injection, 40mg/ml 2ml vial
Metronidazole	-tablet, 250mg -injection, 500mg 100ml vial
Spectinomycin	-oral suspension, 200mg (benzoate)/5ml - Powder for injection: 2 g (as hydrochloride) in vial.
Nitrofurantoin	-tablet, 100mg
Sulfamethoxazole + trimethoprim	-tablet, 400mg+80mg -oral suspension, 200mg+40mg/5ml
Doxycycline	-caps and tablet, 100mg
Erythromycine	-tablet, 250mg -powder for oral suspension, 125mg/ml
<i>additional drugs</i>	
Chloramphenicol	-powder for injection, 1g vial
Clindamycine	-injection, 150mg/ml 1ml amp
Ciprofloxacin	-tablet, 250mg
6.2.3. Antituberculosis medicines	
Ethambutol	-tablet, 100-400mg
Isoniazid	-tablet, 100,300mg
Isoniazid + Ethambutol	-tablet, 150mg + 400mg
Rifampicin + Isoniazid + Pyrazinamide	-tablet, 150mg + 400mg
Rifampicin	-caps and tablet, 150mg,300mg
Pyrazinamide	-tablet, 400mg
Streptomycin	-injection, 1g vial (sulfate)
<i>for restricted usage</i>	
Vancomycin	- powder for injection, 250mg (hydrochloride) vial
6.3. Antifungal medicines	
Amphotericin B	-injection, 50mg vial
Griseofulvin	-caps and tablet, 250mg
Miconazole	-tablet, 250mg
Nystatin	-tablet, 500000 IU. -suspension, 100000 IU/ml -lozenge, 100000 IU -pessary, 100000 IU
Fluconazole	-caps, 50 mg -oral liquid, 50mg/ml -injection, 2ml vial

6.4. Antiprotozoal medicines

6.4.1 Antiamoebic and anti giardiasis medicines

Diloxanide	-tablet, 500 mg (furoate)
Metronidazole	-tablet, 200-500 mg -injection, 500mg 100ml vial -oral liquid, 200mg (benzoate)/5ml

6.4.2. Antimalarial medicines

Chloroquine	-tablet, 150 mg (sulfate an phosphate) -syrup, 50mg/5ml -injection, 40mg/ml
Primaquine	-tablet, 15 mg (di-phosphate)

6.4.3 Antileishmaniasis, pneumocystosis and antitoxoplasmosis medicines

Pentamidine	-powder for injection, 200mg vial
Pyrimethamine	-tablet, 25mg
Meglumine antimoniate	-injection, 30% 5 ml amp

6.5. Antiviral medicines

Zidovudine	-caps, 100, 250mg -injection, 10mg/ml 20 ml flak
Acyclovir	-tablet, 200mg -powder for injection, 250mg vial

6.6. Antiretroviral agents

6.6.1 Nucleoside analog reverse transcriptase inhibitors

Abacavir (ABC)	-tablet, 300mg (sulfate)
Didanosine (ddI)	- chewable, dispersible tablet, 25mg, 50mg, 100mg, 150mg, 200mg
Lamivudine (3TC)	-tablet, 150mg
Stavudine (d4T)	-caps, 15mg, 20mg, 30mg, 40mg
Zidovudine (ZDV, AZT)	-tablet, 300mg -caps, 100mg, 250mg -injection, 10mg/ml 20ml vial

6.6.2 Non-nucleoside reverse transcriptase inhibitors

Efavirenz (EFV, EFZ)	-caps, 50mg, 100mg, 200mg
Neviramine (ABC)	-tablet, 200mg

6.6.3 **Protease inhibitors**

Indinavir (IDV)	-caps, 200mg, 333mg, 400mg
Ritonavir (r)	-caps, 100mg
Nelfinavir (NFV)	-tablet, 250mg
Saquinavir (SQV)	-caps, 200mg

7 ANTIMIGRAINE MEDICINES

Ergotamine	-tablet, 2mg (tartrate)
Acetylsalicylic acid	-tablet, 300-500mg
Paracetamol	-tablet, 300-500mg
	for prevention
Propranolol	-tablet, 40mg (hydrochloride)

8 ANTINEOPLASTICS AND IMMUNOSUPPRESSIVES

8.1 immunosuppressive agents

Azathioprine	-tablet, 50mg
Ciclosporin	-caps, 25mg, 50mg -injection, 50mg/ml 1ml amp

additional drugs

Mycophenolate mofetil	-caps, 250mg -tablet, 500mg
-----------------------	--------------------------------

8.2. Cytotoxics

Bleomycin (sulfate)	-powder for injection, 15mg vial
------------------------	----------------------------------

Cisplatin	-powder for injection, 10mg, 50mg vial
Cyclophosphamide	-tablet, 25mg, -injection, 500mg vial
Cytarabine	-injection, 100mg vial
Dacarbazine	-injection, 100mg vial
Dactinomycin	-injection, 500mkg vial
Doxorubicin	-powder for injection, 10mg, 50mg vial
(HCl)	
Etoposide	-caps, 100mg -injection, 20mg/ml 5ml amp
Fluorouracil	-injection, 50mg/ml 5ml amp
Mercaptopurine	-tablet, 50mg
Methotrexate	-tablet, 2,5mg -injection, 50mg vial
Procarbazine	-caps, 50mg (hydrochloride)
Vincristine	-injection, 1mg, 5mg vial (sulfate)
Vinblastine	-powder for injection, 10mg vial
(sulfate)	

additional drugs

Busulphan	-tablet, 0, 5 mg
Chlorambucil	-tablet, 2 mg
Melphalan	-injection, powder rekonstit. 100 mg vial
Calcium folinate	-injection, 3mg/ml 10 ml amp
Asparaginase	-injection, 10000 IU vial

8.3. Hormones and antihormones

Medroxyprogesteron acetate	-tablet, 200mg
Prednisolone	-tablet, 5mg, -injection, 20mg/ml vial (sodium phosphate or succinate)
Tamoxifen	-tablet, 20mg

9 ANTIPARKINSONISM MEDICINES

Levodopa + carbidopa	-tablet, 100mg+10mg 250mg+25mg
Biperiden	-tablet, 2mg

10 MEDICINES AFFECTING THE BLOOD

10.1. Antianaemia medicines

Ferrous salt	-tablet, 60mg iron -oral sol. 25mg iron (sulfate)/ml
Folic acid	-tablet, 1mg, 5mg -injection 1mg/1ml amp (sodium salt)
Hydroxocobalamin	-injection, 1mg 1ml amp

additional drugs

Iron dextran	-injection, 50mg iron/ml 2ml amp
--------------	----------------------------------

10.2. Medicines affecting coagulation

Heparin	-injection, 5000 IU/ml, 20000 IU/ml
Phytomenadione	-injection, 10mg/ml 5ml amp
Protamine sulfate	-injection, 10mg/ml 5ml amp
Warfarin	-tablet, 2, 5mg
Desmopressin	-injection, 4mkg (acetate)/1 ml amp (acetate)

additional drugs

Tranexamic acid	-injection, 100 mg/ml 5 ml amp
-----------------	--------------------------------

11 BLOOD PRODUCTS

11.1. Plasma substitutes

Polygeline	-injection, sol. 3, 5%
Dextran 70	-injection, sol. 6%

11.2. Plasma fractions for specific use

Factor VIII concentrate dried	-injection
Factor IX complex (Factors II, VII, IX, X) concentrate dried	-injection

12 CARDIOVASCULAR MEDICINES

12.1 Antianginal medicines

Isosorbide dinitrate	-tablet, 20mg
Glyceryltrinitrate	-tablet (sublingual), 0,5mg
Verapamil	-tablet, 80mg (hydrochloride)
Atenolol	-tablet, 100mg,

12.2. Antiarrhythmic medicines

Lidocaine (hydrochloride)	-injection, 20mg/ml 5ml amp
Verapamil	-tablet, 80mg -injection, 2,5mg/ml 2ml amp
Atenolol	-tablet, 100mg
Amiodaron	-tablet, 200mg

additional drugs

Quinidine	-tablet, 200mg (sulfate)
Procainamide	-tablet, 500mg (hydrochloride)
Isoprenaline	-injection, 20mkg/ml (hydrochloride)
Propranolol	-tablet, 10mg, 40mg -injection, 1mg/ml (hydrochloride) 1ml

amp

12.3. Antihypertensive medicines

Nifedipine	-immediate release capsule: 10 mg
Methyldopa	-tablet, 250mg
Enalapril	-tablet, 25mg
Atenolol	-tablet, 100mg
Hydrochlorthiazide	-tablet, 50mg

additional means

Sodium nitroprusside	-powder for injection, 50mg amp
----------------------	---------------------------------

12.4. Medicines used in heart failure

Digoxin	-tablet, 250mkg -oral sol, 50mkg/ml -injection, 250mkg/ml
Enalapril	-tablet, 25mg
Hydrochlorthiazide	-tablet, 50mg

12.5. Drugs Used in Vascular Shock

Dopamine (hydrochloride)	-injection, 40mg/ml 5ml vial
-----------------------------	------------------------------

12.6. Antithrombotic medicines

Acetylsalicylic acid	-tablet, 100mg
----------------------	----------------

additional drugs

Streptokinase	- powder for injection. 100.000, 750.000 IU in vial
---------------	--

13. DERMATOLOGICAL MEDICINES

13.1 Antifungal medicines (topical)

Benzoic acid + salicylic acid	- ointment 6%+3%
Miconazole	- ointment 2%
Nystatin	- ointment 100000 IU/g

13.2 Anti-infective medicines

Methylrosanilinium chloride	- Aqueous solution, 1%
Silver sulfadiazine	-creame 1%
Neomycin sulfate + bacitracin	-ointment (0,25%+0,025) 25g

13.3 Anti-inflammatory and antipruritic medicines

Betamethasone	-ointment 0,1%
Hydrocortisone	-ointment 1%

13.4 Astringent medicines

Aluminium diacetate	-sol, 13%
---------------------	-----------

13.5 Medicines affecting skin differentiation and proliferation

Benzoyl peroxide	-creame 5%
Dithranol	-malamo,0,1-2%
Salicylic acid	-sol, topical 5%

13.6 Scabicides and pediculicides

Permethrin	- Lotion 1%
Benzyl benzoate	- Lotion 25%

14 DIAGNOSTIC AGENTS

14.1 Ophthalmic medicines

Fluorescein	- Eye drops,1%(sodium salt)
Tropicamide	- Eye drops,0,5%

14.2 Radiocontrast media

Amidotrizoate	-injection, 140-420 mg iodine/ml 20ml amp
Barium sulfate	-powder for suspension
Iopanoic acid	-tablet, 500 mg
Propyliodone	-oil suspension, 500-600 mg/ml 20ml amp (intra-bronchially only)

15 ANTISEPTICS AND DISINFECTANTS

Chlorhexidine	-sol, 5%
Iodine	-sol, 2.5%
Hydrogen peroxide	-sol, 1,5%
Glutaral	-sol, 2%

16 DIURETICS

Furosemide	-tablet, 40mg, -injection, 10mg/ml 2ml amp
Hydrochlorothiazide	-tablet, 25mg

additional drugs

Spironolactone	-tablet, 25mg
Mannitol	-injection, sol,10%,20%

17 GASTROINTESTINAL MEDICINES

17.1. Antacids and other antiulcer medicines

Aluminium hydroxide	-tablet, 500mg
---------------------	----------------

Magnesium hydroxide	-oral suspension, 320mg/5ml
Ranitidin	-oral suspension, 550mg/10ml
	-tablet, 150mg, 300mg
17.2. Antiemetic medicines	
Metoclopramide	-tablet, 10mg
	-injection, 5mg/ml 2ml amp
Promethazine	-tablet, 25mg
	-syrup, 5mg/5ml
	-injection, 25 mg/ml 2ml amp
(hydrochloride)	
17.3. antihemoroidal drugs	
Lidocaine	-ointment, 5% 15 g
17.4. antiinflammatoroty drugs	
Hydrocortizone	-suppository, 25mg
Sulfasalazine	-suppository, tablet, 500mg
17.5. spasmolytics	
Atropine	-injection, 1mg (sulfate) 1ml amp
17.6. Laxatives	
Senna	-tablet, 7.5mg
17.7. Medicines used in diarrhea	
17.7.1. Oral rehydration	
Oral rehydration salts	-powder, 27.9 g/l
(glucose-electrolyte sol.)	
Components:	g/l
Sodium chloride	3,5
Trisodium citrate dihydrate	2,9
Potassium chloride	1,5
Glucose	20,0
17.7.2. Antidiarrhoeal (symptomatic) medicines	
Loperamide	-tablet or caps
	-syrup, 1mg/5ml 100ml vial
18 HORMONES	
18.1. Androgens	
Testosteron	-injection, 200 mg (enantate) 1ml amp
18.2. Adrenal hormones and synthetic substitutes	
Dexamethasone	-tablet, 500mkg, 4mg,
	-injection, 4mg 1ml amp
Prednisolone	-tablet, 5mg
Fludrocortisone	-tablet, 100mkg
18.3. Pituitary hormone analogs and substances affecting hypophysis	
Desmopressin	-tablet, 100 mkg
	-nasal sol, 10 mkg/ml
Bromocriptine	-tablet, 1 mg
18.4. Oral contraceptives	
Ethinylestradiol + levonorgestrel	-tablet, 30mkg + 150mg
Ethinylestradiol + norethisterone	-tablet, 35mkg + 1mg
Levonorgestrel	-tablet, 0,75mg
18.4.1. Estrogens	
Ethinylestradiol	-tablet, 50mkg

18.4.2. Barrier methods

Condoms

18.4.3. Intrauterine devices

Cooper-containing device

18.5. Insulins and other antidiabetic medicines

Insulin	-injection, 40 IU/ml 10 ml vial 100 IU/ml 10 ml vial
Intermediate-acting insulin	-injection, 40 IU/ml 10 ml vial 100 IU/ml 10 ml vial
Glibenclamide	-tablet, 5mg

additional medicines

Metformin	-tablet, 500mg
-----------	----------------

18.6. Ovulation inducers

Clomifene	-tablet, 100mg
-----------	----------------

18.7. Progestogens

Norethisterone	-tablet, 5mg
----------------	--------------

18.8. Thyroid hormones and antithyroid medicines

Levothyroxine	-tablet, 100mkg
Potassium iodide	-tablet, 60mg
Propylthiouracil	-tablet, 50mg

19 IMMUNOLOGICALS

19.1. Diagnostic agents

Tuberculin, purified protein derivative (PPD)	-injection
---	------------

19.2. Sera and immunoglobulins

Anti-D immunoglobulin (human)	-injection, 250mkg single-dose vial
Rabies immunoglobulin	-injection, 1000 IU 5-ml amp
Antitetanus immunoglobulin(human)	-injection, 500 IU in vial
Immunoglobulin, human normal	-injection, amp
Diphtheria antitoxin	-injection, 10000 s.e.,20000 IU in vial
Tetanus antitoxin	-injection, 50,000 IU. vial
Botulism antitoxin	-injection, 10ml amp

19.3. Vaccines

19.3.1. For universal immunization

BCG vaccine (dried)	- injection
Diphtheria vaccine	- injection
Pertussis vaccine	- injection
Tetanus vaccine	- injection
Mumps vaccine	- injection
Measles vaccine	- injection
Poliomyelitis vaccine (inactivated)	- injection
Poliomyelitis vaccine (live attenuated)	- oral sol
Tetanus vaccine	- injection
Hepatitis B vaccine	- injection

19.3.2. for specific groups

Meningococcal vaccine	- injection
Rabies vaccine	- injection
Rubella vaccine	- injection
Influenza vaccine	- injection

20 MUSCLE RELAXANTS (PERIPHERALLY ACTING) AND CHOLINESTERASE INHIBITORS

Alcurinium	-injection, 5mg 2ml amp
Neostigmine	-injection, 500mkg, 2,5mg 1ml amp
Suxamethonium	-injection, 50mg chloride/ml 2ml amp
<i>additional means</i>	
Vecuronium bromide	-powder for injection, 10mg vial
21 OPHTHALMOLOGICAL PREPARATIONS	
21.1 Anti-infective agents	
Gentamicin	-sol, (eye drops) 0,3%
Acyclovir	-ointment, 3%
Silver nitrate	-sol, (eye drops) 1,0%
Tetracycline	-eye ointment, 1,0%
21.2 Anti-inflammatory agents	
Prednisolone	-sol, (eye drops) 0,5% sodium phosphate)
21.3 Local anaesthetics	
Tetracaine	-sol, (Eye drops) 0,5% (hydrochloride)
21.4 Miotics and antiglaucoma medicines	
Acetazolamide	-tablet, 250mg
Pilocarpine	-sol, (Eye drops) 2%
Timolol	-sol, (Eye drops) 0,25%, 0,5%
21.5 Mydriatics	
Atropine	-sol, (Eye drops) 1,0% sulfate
<i>additional means</i>	
Epinephrine	-Eye drops, 2% (hydrochloride)
22 OXYTOCICS AND ANTIOXYTOCICS	
Ergometrine	-tablet, 200mkg (maleate) -injection, 200mkg 1ml amp
Oxytocin	-injection, 10 IU. 1ml amp
Salbutamol	-tablet, 4mg (sulfate) -injection, 50mkg/ml 5ml amp
23 HEMOIALYSIS SOLUTION	
Isotonic & Hypertonic solutions	-parenteral sol
24 PSYCHOTHERAPEUTIC MEDICINES	
Amitriptyline	-tablet, 25mg (hydrochloride)
Chlorpromazine	-tablet, 100mg (hydrochloride) -injection, 25mg/ml 2ml amp -syrup, 25mg/5ml
Haloperidol	-tablet, 5mg -injection, 5mg 1ml amp
Lithium carbonate	-caps, 300mg
Diazepam	-tablet, 5mg -injection, 5mg/ml 2ml amp
Clomipramine	-caps, 10mg, 25mg (hydrochloride)
Fluphenazine	-injection, 25mg (decanoate or enantate) 25mg/1ml amp
25 MEDICINES ACTING ON THE RESPIRATORY TRACT	
25.1 Antiasthmatic medicines	
Aminophylline	-tablet, 100,200mg -injection, 25mg/ml 10ml amp
Beclometazone	-inhalation, aerosol (dipropionate) 50mkg
per dose	
Epinephrine	-injection, 1mg 1ml amp (hydrochloride)

Ipratropium	-inhalation, aerosol 20mg per dose
Salbutamol	- Respirator solution for use in nebulizers: 5 mg (as sulphate)/ml. -injection, 50mg (sulfate)/ml 5ml amp -tablet, 2mg, 4mg -syrup, 2mg/5ml
Theophylline	-tablet, 100mg, 200mg, 300mg
<i>additional means</i>	
Cromoglicic acid	-inhalation, aerosol 20mg (sodium salt) per dose
Budenoside	-aerosol for inhalation
25.2 antitussive and mucolytic drugs	
Dextromethorphan	-oral sol, 3.5mg (bromide)/5ml
26 SOLUTIONS AND ELECTROLYTES	
26.1. Oral	
Components	g/l
Sodium chloride	3.5
Trisodium citrate dihydrate	2.9
Potassium chloride	1.5
Glucose	20,0
26.2. Parenteral	
Compound solution of sodium lactate	-injection
Glucose	-injection, 5% isotonic -injection, 50% hypertonic
Glucose with sodium chloride	-injection, 4% glucose 0.18% sodium chloride (30 mmol/l sodium sol)
Potassium chloride	-injection, . 1.5 mmol/ml 20 ml amp
Sodium bicarbonate	-injection, 1.4% isotonic (167 mmol/l sol) 8.4 sol 10ml amp (1 mol/l sol)
Sodium chloride	-injection, 0.9% isotonic (154 mmol/l)
26.3.	
Water for injection,	-2-10ml amp
27 VITAMINS	
Retinol	-tablet, 10000 IU. (palmitate) - Oral oily solution, 100000 IU./ml
Thiamine	-injection, 25mg/ml, 1ml amp
Ascorbic acid	-tablet, 50mg
Ergocalciferol	-oral sol, 250mg/ml (10000 IU./ml)
Riboflavin	-tablet, 5mg
Iodine	-caps, 200mg
Nicotinamide	-tablet, 50mg
Pyridoxine	-tablet, 25 mg
<i>additional means</i>	
Calcium gluconate	-injection, 100mg/ml 10ml amp